Technical Publication No. 88

GUIDELINES FOR THE USE OF RECLAIMED WATER
IN THE STATE OF FLORIDA

This research project was sponsored by the Building Construction Industry Advisory
Committee under a grant from the State of Florida Department of Education.

Charles J. Kibert
D. Linda Kone

School of Building Construction

University of Florida

(1992}




EXECUTIVE SUMMARY

FOREWORD

CHAPTER 1

CHAPTER 2

CHAPTER 3

CHAFTER 4

CHAPTER 5

CHAPTER 6

TABLE OF CONTENTS

INTRODUCTION

RECLAIMED WATER AND WATER CONSERVATION CONCEPTS

RECLAIMED WATER SYSTEMS

XERISCAPE, SYSTEMS

ECONOMICS OF RECLAIMED WATER SYSTEMS

PUBLIC PERCEPTION AND GOVERNMENT POLICY




EXECUTIVE SUMMARY

The thrust of this research report is to consolidate both technical
[...]
that for every foot of fresh water removed, forty feet of salt
water intrusion occurs. Another critical development in the
depletion of potable water is surface and groundwater
contamination. Wastewater effluent has often returned to the
environment in a hazardous conditions, polluting ecologically sound
areas and destroying potential sources of potable water.

Therefore, the days of considering water as a self-renewing

resource are over.



INDUSTRIAL

Public reuse of wastewater and the release of exhausted effluent

safely into the environment has proven the most effective method

for reducing potable contamination and demand.

Arid and semi arid

regions around the country have employed reclaimed water to reduce

the demand on a very limited supply. Figure 3.2 illustrates the

distribution of effluent reuse in such climates. Although Florida

is not usually considered an arid climate,

it is nevertheless

confronted with several of the water critical issues encountered in

such regions.

NON-POTABLE
URBAN

......

&5 o‘:
o’
0’0’0’0:

o

“
\J
g
4
%
%

S
%
6O
X
X

5¢S

9
®
oY

®
®

&
(/

()

¢,

‘,

O
*. 4. ¢
0K
X7

»
o

(
(2

504

85
S

o?

:0
oo’

.\
o¥

)

Q)

)
(/)

‘.
*
oY
(7

*

¢,

5K

o

’ .‘l..-. . -
8¢

$/

¢

:0

29

"
S

()
(o

207

C,
&\

/
(2

s
Q)
(/
‘p

5
35S

o
(/
&
$

oV

O
(o

o
*
‘9

@
(

9,
®
<
(o

)
()

(/

55

o¥

*

()
X
0%
%
&

(¢
8,

C/
¢

¢
(/
$/
(/

&
S/

K2

4

0:0
o
&

)
¢

X
68
&
"
"

(

Q)
¢/

@

55

&S

"

&
(

&
¢

(
"

&
¢
¢
¢
G
/

$/
‘0

&
o

*

¢

*
C,

°.
Q
&
\‘

)
(/
od

S
2
%
0
S

o
2
Q
$

&
4
o2
&
C
\’

X
&
*

Yol

i

0
QS

o

300L

&L

)

AGRICULTURAL
23%

XX

INDIRECT POTABLE
BY DISCHARGE
334

Figure 3.2 Reuse distribution in arid and semi-arid regions




3.1 Reclaimed water classification and value
Reclaimed water applications can be classified as follows:

(1) Agricultural Use:; wastewater that receives primary and
secondary treatment for irrigation purposes.

(2) Non-Potable Urban: the use of grey water in
third-pipe systems for landscape and park irrigation,
dual distribution, ornamental, and recreational
impoundments.

(3) Industrial: involves the use of pH balanced grey water
for uses in mechanical and industrial cooling
equipment.

(4) Direct Potable Discharge: involves the use of highly
disinfected reclaimed water for either direct injection

or percolation inte the ground water supply.

Chapter 3 will examine the complete "reclamation cycle", including
the collection and treatment of wastewater, thé practical uses of
reclaimed effluent, and its subsequent re-collection and disposal.
A secondary study will concentrate on the analysis of innovative
reclamation systems used in the state of Florida. Additionally,
the many ecologically and economically feasible options of
reclaimed water usage will be explored. The goal of this chapter
is to provide insight into the conservation and the environmental
management of Florida’s water resources. In achieving this goal,
the primary focus is drawn toward the reuse of wastewater with an
additional emphasis on potable and non-potable conservation

techniques to:




(1) Reduce the amount of pollutants entering into the
environment by way of rivers, lakes, and aquifers.

(2) Reduce the demand and dependency on potable water
reserves within Florida‘’s diminishing underground water
supply (overdrawn water has resulted in a loss of head
pressure, saltwater intrusion, and ground failure).

(3) Provide the community with an environmentally cchesive

and economically life-cycled alternative.

The average American may use up to 100 gallons of potable water in
the course of a day. The cost of those 100 gallons to the
ecosystem mounts, even if the cost to the user is very little.
This fact, coupled with fragile and 1limited water resources
throughout Florida, have become the engineers’s latest design
challenge. Although the concept of reclaimed water to lessen
demand is not new, the full-scale implementation reguired to make
this system effective is. The Florida Departmént of Environmental
Regulation has set a goal of 40% reuse of the state’s total
wastewater flow. In the most densely populated areas of the state,
the South Florida Water Management District (SWFMD) has indicated
a need for 100% reuse within the next 30 years. A few of the
benefits full scale reclamation can provide include:

(1) Conservation of existing potable water supplies.

(2) Extension of potable water supply production.

(3) Enhancement of overall water supply reliability.

(4) Replacement of wastewater treatment and disposal.

(5) Conservation of energy to produce reclaimed water.




(6) Utilization of otherwise wasted nutrients.

(7) Reduction in receiving water loading pollution.
Reclaimed water has its greatest economical value when its level of
treatment is limited to its intended use. To treat reclaimed water
well beyond established safety standards could make recycled
effluent more expensive than potable drinking water, thereby
reducing its practicality. To become a viable alternative,
reclaimed effluent must offer economic incentives to justify the
added cost of dual Adistribution or third-main piping. To serve
this requirement, municipal. reclamation plants must 1limit the

treatment of water to suit its reclaimed use. The sample flow

. chart below (Figure 3.3) provides municipal planners general

treatment requirements for three common wastewater applications:
agricultural and landscape irrigation, as well as groundwater
recharge. Diagrams such as Figure 3.3 are easily understood, and
are commonly employed to bridge communication barriers between

technical entities municipal administrators.

ODESSA AMMONIA ULTRA REVERSE SIN
WWTP FILTER STRIP FILTER STORAGE I osmosis [T12S"™F=¢T
RAW
|| agricut | L} Lanoscr. ] WATER
IRRIGATN. | | IRRIGATN. BLENDING
GROUND
WATER

Figure 3.3

Wastewater treatment for intended use (Odessa,

EECHAHGE

Texas)



3.2 Reclaimed Water Systems

Reclaimed water by definition "is water, as a result of treatment
of waste, that is suitable for a direct beneficial use or a
controlled use that otherwise would not occur". The primary focus
for developing reclaimed water is to find alternative sources of
non~potable use such as toilet flushing and irrigation, as well as
the indirect potable use of ground water recharge. Potable use of
reclaimed waste effluent has been addressed and even proven
effective by reclamation efforts in Denver, Colorade. Although
this reclaimed waste effluent was treated above most drinking
standards, cost, negative public perception, and liabilities
associated with direct potable use warranted the abandonment of the
program. However, activities requiring potable water such as
drinking and cooking, comprise only about 5% of the total potable
water usage per capita. This criteria alone makes direct potable
use of reclaimed water environmentally inconseguential and

economically inefficient.

As stated previously, the growing environmental concern over
wastewater disposal and increasing potable demand has motivated
municipalities to enhance their reclamation infrastructure.
Criteria for assessing the difficulties associated with potable
demand and wastewater disposal have been identified as:

(1) cCurrent and future water supplies.

(2) Existing and projected water demand.

(3) Existing and projected wastewater generated.

(4) Current and future wastewater treatment and disposal.



However, Table 3.1 demonstrates that Florida has had the capacity
to handle almost twice the flow of wastewater that it currently
processes. Therefore, an efficient operation of existing

infrastructure seems to be lacking.

Table 3.1 Reuse in Florida

1986 1990
Total number of reuse facilities 118 214
Total reuse flow 206 MGD . 320 MGD
Total reuse capacity 362 MGD 585 MGD

Incorporating a reclamation system not only involves considering
the quantity of water required, but also the quality of wastewater
effluent to be produced. Water quality, therefore dictates the
extent and cost of the reclamation process. Controllable and
uncontrollable factors are also cost c¢ritical in implementing a
reclamation program. Controllable factors include the general type
and quality of service to be provided and are subsequently easily
accountable. Uncontrollable factors however, consist of
circumstances that cannot be foreseen, such as drought and
political influence, that can drastically effect the efficiency of
any reclamation system. Additionally, the reliability limits of
the system must be initiated at the onset of the planning process
to establish the parameters regarding cost, value, and return on

investment (Chapter 5: Water Economics). For the guiding principal




behind water reclamation is to provide a method that requires fewer

resources to recycle an acre/foot of water than to import one.

3.2.1 Water quality objectives

Reclaimed water has traditionally been treated for disposal or
limited irrigation. However, as reclaimed water use adapts to
further applications, the quality of treated effluent must also
adapt. Table 3.2 provides general treatment reguirements for
agricultural, nonpotable urban, industrial, and indirect potable

reuse.

Table 3.2 General treatment of reclaimed water types

Use Treatment Requirements
Agricultural Secondary effluent

No irrigation of food chain crops.

Nonpotable Urban Secondary effluent 20 mg/L BOD and TSS.
1.0 mg/L chloride residual
Total coliforms, 200/L
Filtration recommended

Industrial Chlorides, 100-500 mg/L
TDS, 500-1650 mg/L
Alkalinity, 20 mg/L
BOD, 25 mg/L
TSS, 25 mg/L
Sulfates, 200 mg/L

Indirect Potable Treatment to potable quality

To achieve these and other water quality objectives, chemical and
physical processes are manipulated by wastewater treatment

facilities. Figure 3.5 on the following page outlines several




additional

necessary to achieve those objectives,

for specific water qualities.

water

quality

objectives,

Figure

the

treatment process

and suitable applications

3.4 below illustrates a

cchematic relationship between the various levels of raw waste

water treatment incorperated to achiev

e various water gualities.

Wastewater Treatment Levels for Reuse Planning

levei l
Raw Treated
Wastewater trestment Effluent
lavel i
Raw Treated
trestment
Wastewster Efflvent
lavel 0l
Treated
Rew Secondary | |Coaguia Olsint
Wastewater reatment Eivent
lovel IV
Raw s I ’ Ume Granular Treated
1 \reatment :moul cisrificationp== Filtration sctivated Disint
Wastewater recarbona carbon Effluent

Figure 3.4

Wastewater treatment levels for reuse planning



Water Quality Objective

Treatment
Processes

Remarks

Oxidation of BOD

Biological Processes
- Biotowers
- Activated siudge

Activated sludge more versatile
to handle varying wastewater
quality

Removal of turbidity in
Suspended Solids

Coagulationfiocculationfiltration

Provision of alum and poiymer
addition is mandatory

Removal of Coliforms
(and therefore pathogens)

Disintection using chiorine

- Detention time in chiorine
contact tank varies based on
desired coliform level.

- Demonstrate equivalence if
other disinfectants or different
contact time is employed

Oxidation of Ammonia

Biological Processes
- Biotowers
- Activated Sludge

BOD and ammonia oxidation
can be combined in one
treagmnent step

PR AL i b AN R ML O N

Removal of Magnesium, Silica.

Lime Treatment

Achieves increased cycles of

Calcium Carbonate
or
pH Adjustment

Carbonate Hardness, Organics, -pHof 1.0+ concentration in cooling towers
and Disinfection

Removal of Non-Carbonate Soda Ash Treatment

Mardness

Removal of additional Recarbonation Further increases cycies of

concentration in cooling towers
by removing caicium

Removal of organics, TDS and
Bactena

Reverse Osmosis

Enhances acceptability for
groundwater injection

Nutrient Removal (N&P)

Reverse Osmosis; Bardenpho
process, A % process
(anaerobic, anoxic and oxic)
in conjunction with chemical
precipitation

Required for reuse for
recreational impouncments
and/or discharge into lakes

Figure 3.5 Treatment processes to meet water quality objectives

o T Y (N F G P AR S D )




1.2.2 Effluent treatment

The actual treatment of reclaimed water is critical to its
performance and acceptability. 'For this reason, most wastewater
treatment facilities producing treated effluent use a multiple
barrier design. This incorporates multiple pathogen barriers such
as lime treatment, ozone, reverse osmosis, and chlorine dioxide to
ensure public health protection. No single process therefore, is
wholly responsible for the removal of a single contaminate. On the
following page, Figure 3.6 illustrates the multiple barrier design
through an overall treatment process involving lime clarification,
recarbonazation, filtration, ultravioclet disinfection, activated
carbon absorption, reverse osmosis, air stripping, ozonation, and

chlorination as a residual disinfectant.

Inherent to virtually all wastewater treatment is the filtration of
solids. Once wastewater is collected, it generally is subjected to
a pre-treatment process that involves the screening of large matter
and the settling of heavy grit. Primary treatment involves the
physical clarification of water in a basin. This clarification
process is achieved by adding filocculents to the pre-treated
effluent to suspend the smaller particles in the water. Coagulants
are often added prior to bond these particles into clusters for
easier filtration. Secondary treatment is commonly referred to as
biological clarification, and involves the removal of organics
passing primary clarification. To establish the amount of organic
waste remaining in the water, BOD (Biological Oxygen Demand) and

coD (Chemical Oxygen Demand) tests are performed. The BOD test



|
(3)
(2)
L P
)
P

1. Unchlorinated secondary effluent
2. Lime

3. Rapid mix

4. Flocculation

5. Lime clarification

6. Recarbonation

7. Ballast pond

8. Filtration

9. Ultraviolet radiation

10. Carbon regeneration

1l1.
12.
13.
14.
15.
le.
17.
18.
19.
20.
21.

Carbon absorption
No. 2 water pump station
Chlorine dioxide
Disinfection
Reverse osmosis
Brine

Air stripping
Ozone generation
Ozonation
Chlorine
Ultrafiltration

Figure 3.6 Multiple barrier design for wastewater treatment




identifies the gquantity of oxygen regquired for bacteria to
metabolize the degradable organic matter present in the wastewater.
Test samples are "loaded" with oxygen and nutrients to create the
perfect environment for maximum bacteria metabelization. The
amount of oxygen consumed provides technicians with the ability to
assess the amount of degradable organic matter in the water prior
to bacterial enzyme catalyzation. COD tests measure oxygen demands
at an accelerated rate by artificially oxidizing the water. This
chemical process will oxidize organic compounds that bacteria
cannot. often, a BOD to COD ratio is calculated. This allows
wastewater treatment plants to determine the biodegradability of
the organic compounds present. A high ratio indicates a very
degradable solute where as a very low ratio indicates less enzyme
degradable compounds or compounds foreign to that particular

species of bacteria.

Activated carbon absorption is a common proceés often associated
with Advanced Waterwater Treatment (AWT). This tertiary process
allows the absorption of organic and some inorganic compounds
associated with undesirable water color and odor. The 1loading
capability of the carbon is attributed to the surface area in
relation to its mass. The extremely porous internal structure of
granulated and powdered carbon provides up to 1000 square meters of
loading area per 1 gram of mass. Fifteen minutes of "true contact
time" with this carbon in gravity fed or pressurized columns is
usually sufficient for fine organic removal. However, at a given

time interval the granular activated and powdered carbon will




become exhausted. The granular carbon can either be disposed of in

the sludge process with the powdered carbon, or it can be
recharged. Carbon absorption may be used in place or in